
SUPPLEMENT DATED APRIL 6, 2018 
TO 

OFFICIAL STATEMENT DATED MARCH 28, 2018 
Relating to  

$64,010,000 
LIVERMORE VALLEY WATER FINANCING AUTHORITY 

Water Revenue Bonds, 
2018 Series A 

This Supplement (the “Supplement”) to the Official Statement dated March 28, 2018 (the “Official Statement”) relating 
to the above-captioned bonds (the “Bonds”), supplements the Official Statement.  Capitalized terms used and not defined in this 
Supplement have the meanings set forth in the Official Statement.   

The maturity schedule on the inside cover of the Official Statement is revised as set forth below to correct the CUSIP† 
numbers for the Bonds maturing on July 1, 2043, July 1, 2047, and July 1, 2048.   
[...]
medical malpractice coverage are provided by CSAC-Excess Insurance Authority (“CSAC-EIA”), a joint 
powers authority whose purpose is to develop and fund programs of excess and primary insurance for its 
member counties and other California public entities. Purchased insurance includes primary all-risk property 
insurance for the entire County’s real and personal property, equipment and vehicles; and earthquake insurance 
for selected real property. The coverages procured by the County through CSAC-EIA include for “all risk” 
coverage for casualty of up to $3 million per occurrence, with excess insurance in excess of $100 million. 
Since the coverages relate to the entire County’s real and personal property in addition to the real and personal 
property of the Agency, in the event of a natural disaster or casualty affecting the County as well as the 
Agency, there can be no assurances coverage amounts will be available to the Agency.  

Budgeting Process 

The Agency’s budget for each fiscal year is required to be adopted by June 30 of the year prior to such 
fiscal year.  The budget process begins at the “Section” level.  Supervisors prepare their respective budgets and 
submit them to the Section Managers, which are then provided to the governing Assistant General Managers 
for analysis and consideration.  Assistant General Managers eventually propose their respective draft budgets 
to the General Manager, who considers Agency priorities, overall impact and ultimate direction regarding each 
of the Agency’s funds to develop the full budget draft. The vetted budget draft is then presented to the Agency 
Board for review and adoption prior to June 30. The current two-year budget was adopted on June 15, 2016.  A 
proposed mid-cycle budget amendment for Fiscal Year 2017-18 was adopted on June 21, 2017. 

The budget is a management tool intended to aid in the planning efforts of the Agency and to serve to 
guide expenditures to ensure the fiscal health and financial future of the agency. To aid in the management of 
the budget, certain “rules” or “controls” have been established that require appropriate levels of approval on 
the expenditure of Agency funds as well as reporting requirements of financial information to the Agency 



19 

Board and the public.  All budget transfers are documented and tracked in the Agency’s computerized financial 
system.  

Once the budget is approved by the Agency Board, staff implements and manages operations in 
accordance with the approved budget.  Each section supervisor is accountable for their respective budget 
performance which is also monitored by finance staff and executive management.  Quarterly reports produced 
by finance staff are provided to the Agency Board updating them on the agency’s expenditure of public funds. 

Once the budget is adopted, managers are expected to stay within the constraints of the approved 
section budgets. Line items in each section budget can be modified during the year; however the total 
departmental budget cannot be exceeded without the Agency Board’s approval. 

In addition, the budget provides the annual authorization for positions, employee pay and benefits.  
Staff reports the status of expenditures and revenues compared to the budget each quarter. 

AGENCY FACILITIES 

The Agency owns and operates three drinking surface water treatment plants (each, a “WTP”):  the 
Del Valle Water Treatment Plant, the Patterson Pass Water Treatment Plant, and the Patterson Pass 
Ultrafiltration Water Treatment Plant. The Agency treats surface water imported from outside the Livermore 
Valley, along with runoff collected in Del Valle Reservoir, at one of the WTPs to make it ready for drinking 
before distribution. The WTPs are strategically located in the eastern and southern portions of the Livermore 
Valley because the elevation is higher and gravity helps distribute the water to customers without high 
pumping costs; in addition, surface water enters the water system in those locations.   

The Agency owns and operates ten municipal supply wells located in four wellfields which access the 
Main Basin (most productive portion of the local groundwater basin). The wells are used for meeting peak 
hourly and seasonal demands and to meet demands when imported surface water supplies are not sufficient 
due to drought or other raw water conveyance facility outages. During dry years, the wells pump more 
groundwater as needed. Imported water recharged to the groundwater basin is filtered through the soils over a 
very long travel time before being pumped and delivered to customers. This process removes most surface 
water contaminants and biodegrades most pollutants, making groundwater from deep production wells one of 
the safest water supplies available. As water percolates through the soils, it also picks up naturally occurring 
minerals, including calcium and magnesium that can make the water hard. At the Mocho wellfield, there is a 
reverse osmosis membrane-based demineralization facility (Mocho Groundwater Demineralization Plant) 
designed to improve delivered water quality (i.e., make it less hard) and mitigate salt build-up in the 
groundwater basin. As with treated surface water, chloramines are added to groundwater to maintain 
transmission-system disinfectant residuals.  A map of the Agency’s facilities is below. 

  



20 

Zone 7 Major Water System Facilities 

 

Agency Treatment Facilities 

The following table contains certain information relating to the Agency’s treatment facilities. 

TABLE 1 
Treatment Facilities 

Facility Location Average Capacity 
Del Valle Water Treatment 
Plant 

Southern 
Livermore 

36 million gallons per day 
(“MGD”) 

Patterson Pass Water Treatment 
Plant 

Eastern 
Livermore 

12 MGD

Patterson Pass Ultrafiltration 
Water Treatment Plant 

Eastern 
Livermore 

7 MGD

Mocho Groundwater 
Demineralization Plant 

Northern 
Pleasanton 

6 MGD of demineralized 
groundwater, blended with other 
water supplies for delivery to 
retailers

Surface Water Treatment Plants.  The Agency operates two water treatment plants: the Del Valle 
Water Treatment Plant and the Patterson Pass Water Treatment Plant.  As described in “FINANCING PLAN” 
a portion of the proceeds of the Bonds is being used to pay the cost of significant improvements to the Del 
Valle Water Treatment Plant and the Patterson Pass Water Treatment Plant. 



21 

Del Valle Water Treatment Plant (“DVWTP”). The DVWTP is located along the South Bay 
Aqueduct, just south of Lake Del Valle, and has an average capacity of 36 MGD, (permitted up to 40.9 MGD). 
It can receive water either directly from the South Bay Aqueduct or from Lake Del Valle. The treatment 
processes include coagulation, flocculation, clarification, multi-media filtration, and chlorine disinfection.  In 
addition, chloramine is added to maintain a disinfectant residual in the distribution system.   

Patterson Pass Water Treatment Plant (“PPWTP”) and Patterson Pass Ultrafiltration Water 
Treatment Plant. The PPWTP is located along the South Bay Aqueduct, just south of Interstate 580, and has 
an average capacity of 19 MGD (permitted up to 21. 5 MGD). Because PPWTP is upstream of Lake Del Valle, 
it is not able to physically receive water from this water supply source. There is a small 30-MG raw water 
reservoir onsite operated by the Department of Water Resources (“DWR”). There are currently two separate 
but parallel treatment plants at the plant site: a conventional plant and an ultrafiltration plant.  The two plants 
share the same water source, finished-water clearwell, and solids handling facilities, but are operated 
independently of each other by the Agency.  

The treatment processes in the conventional system include coagulation, flocculation, sedimentation, 
dual-media filtration, and chlorine disinfection.  The ultrafiltration plant consists of coagulation, flocculation, 
sedimentation, an ultrafiltration membrane system, and chlorine disinfection. In addition, chloramine is used to 
maintain a disinfectant residual in the distribution system. The current filtration system at PPWTP is designed 
for 7 MGD net plant production, although the upstream solids contact clarifier has a 12 MGD design capacity 
(sized for future plant expansion).  The ultrafiltration membrane filtration system was designed to be a 
temporary pilot facility to test ultrafiltration membranes for a future, larger water treatment plant and has 
become obsolete.   

In 2015, Agency staff completed the PPWTP Expansion Feasibility Report, which concludes that 
expansion at the PPWTP site with conventional multi-media filtration treatment is the preferred alternative for 
meeting treated surface water production needs (along with production from DVWTP) through buildout of the 
Agency’s service area.  The recommendations are based upon the Agency’s experience with treating the 
challenging source water quality and a detailed cost comparison with construction of a new treatment plant at 
an alternate site.  Additionally, the 10-acre parcel located on the east side adjacent to PPWTP, which the 
Agency acquired from the DWR in 2013, could provide additional space for expansion at the PPWTP site.   

The PPWTP Upgrades project will be constructed concurrently with the PPWTP Ozone project, using 
the same construction firm. The PPWTP Upgrades project includes construction of a new above-ground steel 
treated water storage clearwell with 5 MG of usable storage and new nominal 12 MGD media filtration system 
to provide additional capacity and replace the ultrafiltration plant membrane system, increasing the plant’s 
capacity to 24 MGD by 2021.  The PPWTP Upgrades project (with an estimated cost of approximately $39 
million) is being financed with cash reserves and is not being financed with proceeds of the Bonds. The 
ultimate PPWTP capacity at build-out is planned at 36 MGD by 2028.  This schedule may be adjusted based 
upon periodic updates to demand projections.  This cost of the increased Treatment Plant Capacity project is 
currently projected to be approximately $128 million and is expected to be funded from water connection fees.  
See “CAPITAL IMPROVEMENT PLAN.” 

Mocho Groundwater Demineralization Plant 

The Mocho Groundwater Demineralization Plant, located at the Mocho wellfield, is a reverse osmosis 
membrane-based demineralization facility designed to improve delivered water quality and mitigate salt build-
up in the groundwater basin. Construction of this facility, which can produce up to 6.1 MGD of demineralized 
water, was completed in 2009. Under normal operation, 20 percent of the influent to the Mocho Groundwater 
Demineralization Plant is lost through brine disposal. 



22 

Wells 

The Agency owns and operates ten municipal supply wells located in four wellfields. The Hopyard, 
Mocho, Stoneridge, and Chain of Lakes wellfields are situated in the west side of the service area. Their rated 
capacities are summarized in the table below. The total combined pumping capacity of all wells is 
approximately 42.3 MGD.  Of the total pumping capacity, 10.8 MGD is intended primarily for use in 
emergency and drought conditions.  Therefore, total groundwater pumping capacity under normal operating 
conditions is approximately 31.5 MGD. 

TABLE 2 
Groundwater Extraction Wells and Capacities 

Facility Rated Capacity 

 GPM(b) MGD 
Hopyard 6 3,817 5.5 
Hopyard 9 1,110 1.6 
Mocho 1 2,290 3.3 
Mocho 2 2,221 3.2 
Mocho 3 4,164 6 
Mocho 4 3,678 5.3 
Stoneridge Wellfield 4,580 6.6 
Chain of Lakes 1 2,498 3.6 
Chain of Lakes 2 3,470 5 
Chain of Lakes 5 1,527 2.2 
TOTAL 29,356 42.3 
a. Note that there is lower net water production due to brine concentrate losses 

when the demineralization facility is operating. 
b. GPM refers to Gallons per Minute 

Storage and Transmission System 

The Agency has four treated water storage reservoirs within the system:  Dougherty Reservoir (which 
is a joint use facility with DSRSD), DVWTP Clearwells 1 and 2, and PPWTP Clearwell.  These four facilities 
provide a total storage volume of 13.5 MG.  

The Agency’s transmission system consists of approximately 35 miles of pipeline ranging from 12 to 
42 inches in diameter. Elevations across the transmission system range from 600 to 680 feet above mean sea 
level on the eastern side of the service area, to approximately 330 feet above mean sea level on the western 
side of the service area. 

Local Storage 

The Agency has three options for local storage: Lake Del Valle, the Main Basin, and, in the future, 
Chain of Lakes.  

Lake Del Valle is used to store runoff from the Arroyo Valle watershed above the lake and also to 
store imported surface water deliveries from the State Water Project.   

The Main Basin is used conjunctively and is artificially recharged with State Water Project water and 
local runoff. The Agency typically relies on the operational storage capacity of 126,000 acre feet (“AF”), with 
a typical recharge and extraction rate of about 9,200 AF per year. Lake Del Valle and the Main Basin are 
further described under “WATER SUPPLY.” 



23 

The future Chain of Lakes is a series of former or active gravel quarry pits located in the heart of the 
Livermore-Amador Valley. The Chain of Lakes will ultimately consist of ten lakes named Lakes A through I 
and Cope Lake, connected through a series of conduits. The Agency currently owns Lake I and Cope Lake, 
and expects Lakes A and H to be dedicated to the Agency within the next few years once reclamation is 
completed. The remaining lakes (B through G) will be transitioned to the Agency over the next decades, likely 
through 2060. The Chain of Lakes will ultimately cover approximately 1,500 acres and have 150,000 AF of 
total storage volume; 31,000 AF is estimated to be available for operational storage.  

Envisioned as a large facility to be used for water management and related purposes by the Agency, 
use of the Chain of Lakes will include surface storage of local runoff, State Water Project water, other 
potential future sources of surface water, stormwater, and, possibly, recycled water. With the surface water 
storage capability, the key functions of the Chain of Lakes are to facilitate increased recharge of the Main 
Basin and to allow the Agency to perfect its water right on the Arroyo Valle, thereby increasing future yields 
from this local supply. Lake I is currently planned to be the key recharge lake.  

The main uncertainties or risks regarding the Agency’s ability to use all of the remaining lakes within 
the Chain of Lakes area for water management are the timing of property transfer of the lakes to the Agency 
and the final physical lake configurations at reclamation (e.g., depth, areal extent). The agreements between 
the Agency and individual quarry operators require the property transfer, at no cost to the Agency, but do not 
specify a certain date, rather a timeframe when quarry reclamation is complete. Nor do the agreements specify 
storage volume requirements for the lakes. The Agency has no control over specific quarry mining operations, 
which are largely determined by gravel pricing and demand, and overseen by Alameda County. The Agency 
works closely with quarry operators and Alameda County to evaluate changes in mining and reclamation that 
may impact future use.     

Seismic Considerations 

In 1994, the Agency conducted a water system reliability assessment to provide an assessment of how 
the water system may respond under various earthquake conditions.  The assessment examined several 
scenario earthquakes on different faults of varying magnitude, and identified and recommended facility 
upgrades that would improve the seismic reliability of the water system.  An additional study was completed in 
1996 to evaluate and further develop the seismic upgrades proposed in the earlier report and to prepare a 
preliminary design report for the recommended upgrades. 